

高警訊藥品清單

2025年7月更新

藥理分類/ 藥碼	藥名		需使用 輸液幫浦
	螢幕名	學名	

1. Adrenergic agonists, IV

AD850	Dobutamine inj-250	DOBUTAMINE INJ 250MG/20ML	#
AD640	Dopamin inj 200mg	Dopamine inj 200mg	#
AE140	Ephedrine inj 40mg	EPHEDRINE INJ 40MG	
EPI01	Epirenamin inj 1mg	Epinephrine inj 1mg	
EPI02	(VPP) Epinephrine inj 1mg	Epinephrine inj 1mg	
AI580	ProterenoL-L inj 0.2mg	IsoproterenoL inj 0.2mg	#
AL150	Levophed inj 4mg	Norepinephrine bitartrate inj-4	#
NOR02	Norepinephrine inj 4mg	Norepinephrine bitartrate inj-4	#

2. Adrenergic antagonists, IV

ESM02	EsmoloL inj 100mg	EsmoloL HCl inj 100mg-Unipharma	
AT710	Inj TranDAte 25mg	LABETALOL INJ 25MG	#

3. Anesthetic agents (General, epidural or intrathecal)

ETO03	(專案) Etomidate USP inj 2mg/ml	(專案)Etomidate inj 2mg/mL 10mL	
AM200	Marcaine inj 0.5% 20mL	0.5% MARCAIN 20CC	
BUP03	(公藥) Bupivacaine inj 0.5% 1mL	Bupivacaine inj 5mg/mL, 1mL	
AM201	(公藥) Marcain inj 0.5% 1mL	Bupivacaine inj 5mg/mL, 1mL	
AM210	Marcaine 0.5% 4mL	BUPIVACAINE SPINAL 0.5% 4ML	
AM260	Marcain spinal(H)	BUPIVACINE SPINAL HEAVY INJ 0.5%	
AD210	Desflurane 240mL	Desflurane inh. 240mL	
AE020	Etomidate-lipuro inj	Etomidate inj 2mg/mL 10mL	
AK150	Ketalar inj 10ml	KETAMINE INJ 10ML	
FRE01	1% 20mL Fresofol inj	PropofoL inj 10mg/mL, 20mL	#
AD290	PropofoL-lipuro 1%	PropofoL inj 10mg/mL, 20mL	#
BP370	Fresofol 1g/50mL	PropofoL inj 20mg/mL, 50mL	#
FP050	PCA Ropivacaine 1.6mg/mL	Ropivacaine 800mg in NS to 500mL	
AR410	Ropivacaine inj	ROPIVACAINE INJ 1% 20ML	
AS140	Sevoflurane inh. 250mL	Sevoflurane inh. 250mL	
HPY03	Hypnomidate Injection 2 mg/ml, 10ml	Etomidate 2mg/ml	

4. Anti-arrythmia agent, IV

ADE11	(專案) Adenocor inj 6mg/2mL	Adenosine inj 3mg/mL, 2mL	
CAD03	(專案) Caden inj 6mg/2mL	Adenosine inj 3mg/mL, 2mL	
AA940	(賽諾菲)Adenocor inj 6mg	Adenosine inj 3mg/mL, 2mL	
DC350	Amiodarone inj-150	AMIODARONE INJ	#

LID01	Lidocaine IV 2% 5mL-Lita	Lidocaine HCL IV 2% 5mL-Lita	
AX110	Xylocaine IV 2% 5c	Lidocaine inj 2% 5mL	#
AI510	(針)Verapamil inj 5mg	VerapamiL inj 5mg/2mL	
USO01	(針)U-Sodin inj 5mg /2mL	Verapamil Inj 5mg/2mL	

5. Antithrombotic agent

LIX02	30mg Lixiana tab	30mg Edoxaban tab	
ELI04	2.5mg Eliquis tab	Apixaban tab 2.5mg	
API01	5mg Eliquis tab	Apixaban tab 5mg	
PRA10	110mg Pradaxa cap	DABIGATRAN ETEXILATE CAP 110MG	
PRA20	150mg Pradaxa cap	DABIGATRAN ETEXILATE CAP 150MG	
DEF02	(専案) Defitelio inj 200mg/2.5mL	Defibrotide inj 80mg/mL, 2.5mL	
LIX03	15mg Lixiana tab	Edoxaban tab 15mg	
LIX01	60mg Lixiana tab	Edoxaban tab 60mg	
AE400	20mg Clexane inj	Enoxaparin inj 20mg/0.2mL/2000IU	
AE410	60mg Clexane inj	Enoxaparin inj 60mg/0.6mL/6000IU	
ENO02	(専案) 60mg Enoxaparin inj	Enoxaparin inj 60mg/0.6mL/6000IU	
ARI02	Arixtra inj 2.5mg	Fondaparinux inj 2.5mg	
HEP03	Hepac Plus Dialysis 5000U /20mL	Heparin Dialysis 5000U/ 20mL	
AH100	5,000 u/mL Heparin	Heparin inj 25KIU/5mL	#
AH090	1,000u/mL Heparin	Heparin inj 5KIU/5mL/vial	#
AR570	10mg Xarelto tab	RIVAROXABAN TAB 10MG	
XAR01	15mg Xarelto tab	RIVAROXABAN TAB 15MG	
XAR03	2.5mg Xarelto tab	Rivaroxaban tab 2.5m	
BA050	Actilyse inj 50mg	rt-PA INJ 50MG	
AT440	Tirofiban-12.5 inj	TIROFIBAN INJ 12.5MG/50ML/VIAL	#
AU250	60KIU Urokinase-GC	Urokinase inj 60,000 IU	
AU190	60K IU Urokinase-YCH	Urokinase inj 60,000IU	
URO04	6000IU Urokinase-YCH	Urokinase-YCH 6000IU	
COF01	1mg Cofarin tab	Warfarin tab 1mg	
COF02	5mg Cofarin tab	Warfarin tab 5mg	

6. Cardioplegic solutions

BP240	Plegisol sol'n	Plegisol sol'n	
-------	----------------	----------------	--

7. Chemotherapeutic agents, parenteral and oral

OPD02	(\$) 20mg Opdivo inj	\$ Nivolumab inj 20mg	#
VER02	(Free) Verzenio tab 150mg	(Free) Abemaciclib tab 150mg	
OXA03	(Free) Oxalip inj 50mg	(Free) Oxaliplatin inj 50mg	#
IMF05	(Free) 120mg/2.4mL Imfinzi inj	(Free)Durvalumab inj 120mg/2.4mL	#
IMF04	(Free) 500mg/10mL Imfinzi inj	(Free)Durvalumab inj 500mg/10mL	#

CER04	(專案)Cerebra Wafer tab 75mg	(Z)-n-butylenephthalide	
HER05	(國衛)(IV)Herceptin inj 440mg	(國衛) Trastuzumab inj 440mg	
TEP03	(國衛)Tepmetko tab 225mg	(國衛)Tepotinib tab 225mg	
LEN05	10mg Lenvima cap	10mg Lenvatinib cap	
CAL09	Calquence cap 100mg	Acalabrutinib cap 100mg	
VER01	Verzenio tab 150mg	Abemaciclib tab 150mg	
GIO01	30mg Afatinib tab	Afatinib dimaleate tab 30mg	
GIO02	40mg Afatinib tab	Afatinib dimaleate tab 40mg	
ALE02	Alecensa cap 150mg	Alectinib cap 150mg	
ALM01	(專案) Almonertinib tab 55mg	Almonertinib tab 55mg-專案	
ALP03	(專案) 200mg Alpelisib tab	Alpelisib tab 200mg	
ALP02	(專案) 50mg Alpelisib tab	Alpelisib tab 50mg	
RYB05	Rybrevant inj 350mg/7mL	Amivantamab inj 350mg/7mL	
RYB06	(Free) Rybrevant inj 350mg/7mL	Amivantamab inj 350mg/7mL-Free	
BA350	Arsenic inj 10mg(Asadin)	ARSENIC TRIOXIDE 10MG/10ML	#
LEU01	10,000KU Leunase inj	Asparaginase inj 10,000 KU	
TEC01	1200mg Tecentriq inj	Atezolizumab inj 1200mg	
TEC03	(Free) Tecentriq inj 1200mg	Atezolizumab inj 1200mg-Free	
TEC04	840mg Tecentriq inj	Atezolizumab inj 840mg/14mL	
BAV01	Bavencio inj 200mg/10mL	Avelumab inj 200mg/10mL	
INL10	1mg Inlyta tab	Axitinib tab 1mg	
INL01	5mg Inlyta tab	Axitinib tab 5mg	
AND03	Andason Lyo inj 100mg	Azacitidine inj 100mg	#
BA850	Vidaza inj 100mg	AZACITIDINE INJ 100MG SUSP.	#
AND04	(Free) Andason Lyo inj 100mg	Azacitidine inj 100mg-Free	#
ONU01	(專案) 200mg Onureg tab	Azacitidine tab 200mg-專案	
ONU02	(專案) 300mg Onureg tab	Azacitidine tab 300mg-專案	
AI120	ImURan tab 50mg	AZATHIOPRINE 50MG	
ASA01	Asazipam tab 50mg	AZATHIOPRINE TAB 50MG	
SII01	SII-ONCO-BCG inj 40mg	Bacillus Calmette-Guerin 40mg	
ONC10	Oncotide inj 50mg	BACILLUS CALMETTE-GUERIN 50MG	
AB880	Innomustine inj	Bendamustine HCL inj 100mg	#
MVA02	(Free) Mvasi inj 100mg/4mL	Bevacizumab inj 100mg	
ALY01	Alymsys inj 100mg/4mL	Bevacizumab inj 100mg	
ALY02	(Free) Alymsys inj 100mg/4mL	Bevacizumab inj 100mg/4mL	
AB780	Avastin 100mg/4mL	Bevacizumab inj 100mg	
MVA01	Mvasi inj 100mg/4mL	Bevacizumab inj 100mg	
AB420	Casodex tab 50mg	Bicalutamide tab 50mg	
AB950	pms-Bicalutamide f.c. tab 50mg	Bicalutamide tab 50mg	
BLE01	Bleocin inj 15mg	Bleomycin inj 15mg	
BLI02	Blinacyto 35mcg	Blinatumomab inj 35mcg	#

AB790	Velcade inj 3.5mg	Bortezomib inj 3.5mg	
ADC01	Adcetris inj 50mg	Brentuximab vedotin inj 50mg	
ALU06	180mg Alunbrig film-coated tab	Brigatinib f.c. tab 180mg	
ALU09	(専案)180mg Alunbrig f.c. tab	Brigatinib f.c. tab 180mg	
ALU05	30mg Alunbrig film-coated tab	Brigatinib f.c. tab 30mg	
ALU08	(専案) 30mg Alunbrig f.c. tab	Brigatinib f.c. tab 30mg	
AB750	Busulfan inj 60mg	BUSULFAN INJ 60MG/10ML	#
JEV01	Jevtana inj 60mg-\$	Cabazitaxel inj 60mg-\$	#
CAB06	20mg Cabometyx tab	Cabozantinib tab 20mg	
CAB05	40mg Cabometyx tab	Cabozantinib tab 40mg	
CAB04	60mg Cabometyx tab	Cabozantinib tab 60mg	
CAP03	Capecitabine Alvogen tab 500mg	Capecitabine tab 500mg	
AC830	Xeloda tab 500mg	Capecitabine tab 500mg	
TAB01	Tabrecta tab 200mg	Capmatinib tab 200mg	
CAP08	(Free) Tabrecta tab 200mg	Capmatinib tab 200mg-Free	
AC110	Paraplatin inj 150mg	Carboplatin inj 150mg-BRISTOL	#
CAR09	150mg Carboplatin inj	Carboplatin inj 150mg-Sinphar	#
KYP02	Kyprolis inj 30mg	Carfilzomib inj 30mg	
ZYK01	Zykadia cap 150mg	Ceritinib cap 150mg	
BC470	Cetuximab inj-100	Cetuximab inj 100mg	#
ERB01	Free-Erbitux inj 100mg	Cetuximab inj 100mg-Free	#
KEM01	Kemoplat inj 50mg	Cisplatin inj 50mg/50mL	#
BC420	Leustatin inj 10mg	Cladribine inj 10mg/vial	
BC750	Evoltra inj 20mg	Clofarabine inj 20mg	#
COT01	(國衛) Cotellic f.c. tab 20mg	Combimetinib tab 20mg	
BC730	250mg Crizotinib cap	Crizotinib cap 250mg	
AE120	Inj Endoxan 200mg	CYCLOPHOSPHAMIDE INJ 200MG	
END01	Endoxan tab 50mg	Cyclophosphamide tab 50mg	
AC650	Cytarabine inj 500mg	CYTARABINE INJ 500MG	
TAF01	Tafinlar cap 75mg	Dabrafenib cap 75mg	
TAF03	(Free) Tafinlar cap 75mg	Dabrafenib cap 75mg	
BD030	Dacarbazine 200mg	DACARBAZINE INJ 200MG	
VIZ02	30mg Vizimpro F.C tab	Dacomitinib tab 30mg	
VIZ01	45mg Vizimpro F.C tab	Dacomitinib tab 45mg	
DAC01	Dactilon 0.5mg	Dactinomycin inj 0.5mg/vial	
DAR03	Darzalex inj 100mg/5mL	Daratumumab inj 100mg/5mL	#
DAR02	(Free) Darzalex inj 100mg/5mL	Daratumumab inj 20mg/mL, 5mL	
BD240	Dasatinib tab 50mg	DASATINIB TAB 50MG	
DAC02	Dacogen inj 50mg	Decitabine inj 50mg	
QAR01	Qarziba inj 20mg/4.5mL	Dinutuximab beta inj 4.5mg/mL	#
PHY05	Phyxotere inj 120mg/6mL	Docetaxel inj 120mg/6mL	#

HOS01	20mg Hospira Docetaxel inj	Docetaxel inj 20mg	#
NOL01	20mg Nolbaxol inj	DocetaxeL inj 20mg	#
AD620	20mg Taxotere inj	DOCETAXEL INJ 20MG	#
BD280	20mg Tynen inj	DocetaxeL inj 20mg/mL	#
HOS02	80mg Hospira Docetaxel inj	Docetaxel inj 80mg	#
NOL02	80mg Nolbaxol inj	DOCETAXEL INJ 80MG	#
AD630	80mg Taxotere inj	DOCETAXEL INJ 80MG	#
BD290	80mg Tynen inj	Docetaxel inj 80mg/4mL	#
ADR01	Adriamycin inj 10mg	Doxorubicin inj 10mg/5mL	#
AD870	Lipo-dox inj 20mg	DOXORUBICIN INJ LIPOSOME 20MG	#
IMF03	120mg/2.4mL Imfinzi inj	Durvalumab inj 120mg/2.4mL	#
IMF02	500mg/10mL Imfinzi injection	Durvalumab inj 500mg/10mL	#
EMP01	Empliciti inj 300mg	Elotuzumab inj 300mg	
BRA02	Braftovi cap 75mg	Encorafenib cap 75mg	
PAD01	Padcev inj 30mg	Enfortumab vedotin inj 30mg	
PAD02	(Free) Padcev inj 30mg	Enfortumab vedotin inj 30mg	
ENT06	(専案)Entrectinib cap 200mg	Entrectinib cap 200mg	
ROZ02	Rozlytrek cap 200mg	Entrectinib cap 200mg	
EPK01	(Free) 4mg/0.8mL Epkinly SC inj	Epcoritamab SC inj 4mg/0.8mL	
EPK02	(Free) 48mg/0.8mL Epkinly SC inj	Epcoritamab SC inj 48mg/0.8mL	
PHA05	10mg Pharmorubicin	Epirubicin inj 10mg	
PHA06	50mg Pharmorubicin	Epirubicin inj 50mg	
BAL01	Balversa tab 3mg	Erdafitinib tab 3mg	
BAL02	Balversa tab 4mg	Erdafitinib tab 4mg	
BAL03	Balversa tab 5mg	Erdafitinib tab 5mg	
HAL01	Halaven inj 1mg	Eribulin mesylate inj 1mg	
AE530	100mg Tarceva tab	Erlotinib tab 100mg	
AE540	150mg Tarceva tab	Erlotinib tab 150mg	
FYT01	Etoposide inj 100mg	ETOPOSIDE INJ 100MG	#
AFI10	Votubia tab 2.5mg	Everolimus tab 2.5 mg	
AE650	Afinitor tab 5mg	EVEROLIMUS TAB 5MG	
AF500	Fludarabine-50 inj	FLUDARABINE INJ 50MG	#
FLU10	5-FU inj 1000mg	FLUOROURACIL INJ 1000MG	#
OPD03	(Free) 100mg Opdivo inj	FREE Nivolumab inj 100mg	#
OPD04	(Free) 20mg Opdivo inj	FREE Nivolumab inj 20mg	#
AB930	Free-30mg Afatinib tab	Free-30mg Afatinib tab	
AVE01	(Free) Bavencio inj 200mg/10mL	Free-Avelumab inj 200mg/10mL	
AVA02	Free-Avastin inj 100mg	Free-Bevacizumab inj 100mg	
LIP02	Free-Lipo-dox inj-20	Free-Bevacizumab inj 100mg	#
GEM01	Free-Gemmis inj 200mg	Free-Gemcitabine inj 200mg	
LOR04	(Free) Lorviqua tab 25mg	Free-Lorlatinib tab 25mg	

GAZ01	Free-Gazyva inj 1000mg	Free-Obinutuzumab inj 1000mg	#
TAG01	Free-Osimertinib 80mg 10tab/box	Free-Osimertinib 80mg 10tab/box	
TAG02	Free-Tagrisso tab 80mg	Free-Osimertinib tab 80mg	
PER02	Free-Perjeta inj 420mg	Free-Pertuzumab inj 420mg	
CYR04	Free-100mg Cyramza inj	Free-Ramucirumab inj 100mg	#
KIS01	(FREE) Kisqali tab 200mg	FREE-Ribociclib tab 200mg	
KAD03	(Free) 100mg Kadcyla	Free-Trastuzumab emtansine 100mg	
KAD04	(Free) 160mg Kadcyla inj	Free-Trastuzumab emtansine 160mg	
GEF01	Gefitinib Sandoz tab 250mg	Gefitinib tab 250mg	
AG480	Gefitinib tab-250	Gefitinib tab 250mg	
AG110	Gemzar inj 200mg	GEMCITABINE HCL INJ 200MG	
GEM10	GeMMis inj 200mg	Gemcitabine inj 200mg	
XOS01	Xospata f.c. tab 40mg	Gilteritinib fumarate tab 40mg	
AH250	Hydrea cap 500mg	HYDROXYUREA CAP 500MG	
IMB01	Imbruvica cap 140mg	Ibrutinib cap 140mg	
ZAV02	Zavedos inj 5mg/5mL	Idarubicin 5mg/5mL inj	
BI400	Ifosfamide inj 2gm	IFOSFAMIDE(=ISOPHOSPHAMIDE) 2GM	#
ALV02	Alvotinib F.C tab 400mg	Imatinib F.C tab 400mg	
AI130	Glivec tab 100mg	IMATINIB TAB 100MG	
IVI02	Ivic tab 100mg	Imatinib tab 100mg	
BES03	Besponsa inj 1mg	Inotuzumab ozogamicin inj 1mg	#
YER02	(Free) Yervoy inj 50mg	Ipilimumab inj 50mg	#
YER01	Yervoy inj 50mg	Ipilimumab inj 50mg	#
AI720	Campto inj 100mg	Irinotecan inj 100mg	#
INN02	Innocan inj 100mg/5mL	Irinotecan inj 100mg/5mL	#
IRI02	Iriican inj 100mg/5mL	Irinotecan inj 100mg/5mL	#
AI330	Irino inj 100mg	Irinotecan inj 100mg/5mL	#
IRI03	Irinotecan 100mg-DBL	Irinotecan inj 100mg/5mL-Hospira	#
ONI01	Onivyde inj 50mg	Irinotecan liposome inj 50mg	#
AI550	Ixempra inj 15mg	Ixabepilone inj 15mg	
IXE01	(専案) Ixempra inj 15mg	Ixabepilone inj 15mg	
NIN03	Ninlaro cap 4mg	Ixazomib cap 4mg	
AL450	Lapatinib tab250mg	Lapatinib tab 250mg	
ONC01	(専案) Oncoginase inj 10,000IU	L-asparaginase inj 10,000IU	
REV01	10mg Revlimid cap	Lenalidomide cap 10mg	
LEA01	Leavdo cap 10mg	Lenalidomide cap 10mg	
REV10	25mg Revlimid cap	Lenalidomide cap 25mg	
LEN02	4mg Lenvima cap	Lenvatinib cap 4mg	
LOR03	Lorviqua tab 25mg	Lorlatinib tab 25mg	
ZEP02	Zepzelca inj 4mg	Lurbinectedin inj 4mg	
LYS02	Lysodren tab 500mg	Mitotane tab 500mg	

MET03	M.T.X. inj 50mg	M.T.X. INJ 50MG	
MEL07	(専案) Melphather inj 50mg	Melphalan inj 50mg	#
MEL09	(専案) Melphalan inj 50mg	Melphalan inj 50mg	#
ALK01	(専案) Alkeran inj 50mg	Melphalan inj 50mg	#
AA190	Alkeran tab 2mg	Melphalan tab 2mg	
MER07	Mercaptopurine tab 50mg	Mercaptopurine tab 50mg	
PUR01	Puri-NethoL tab 50mg	Mercaptopurine tab 50mg	
PUR04	Purinette tab 50mg	Mercaptopurine tab 50mg	
BM200	M.T.X. inj 1gm	METHOTREXATE INJ 1G/10ML-DBL	
MET15	M.T.X. tab 2.5mg	Methotrexate tab 2.5mg	
RYD01	Rydapt soft cap 25mg	Midostaurin soft cap 25mg	
MIT01	Mitonco inj 10mg	Mitomycin-C 10mg	
MIT02	Mitonco inj 10mg	Mitomycin-C 10mg	
BM340	Mitotane tab 500mg	MITOTANE TAB 500MG	
DN300	Mitoxantrone 20mg	MITOXANTRONE 20MG	
TAK02	(専案) TAK-788(Mobocertinib) 40mg	Mobocertinib 40mg	
DAN01	(専案) Danyelza inj 40mg/10mL	Naxitamab-gqqk inj 4mg/mL, 10mL	
NER01	Nerlynx tab 40mg	Neratinib tab 40mg	
NER02	(Free) Nerlynx tab 40mg	Neratinib tab 40mg-Free	
AN740	Tasigna cap 150mg	NILOTINIB CAP 150MG	
AN680	200-Nilotinib cap	NILOTINIB HCL CAP 200 MG	
ZEJ01	Zejula cap 100mg	Niraparib cap 100mg	
OPD01	100mg Opdivo inj	Nivolumab inj 100mg	#
GAZ02	Gazyva inj 1000mg	Obinutuzumab inj 1000mg	#
LYN01	Free-Lynparza cap 50mg	Olaparib cap 50mg-Free	
LYN02	Lynparza tab 150mg	Olaparib tab 150mg	
TAG03	Tagrisso tab 80mg	Osimertinib tab 80mg	
FOL04	Folep inj 100mg	Oxaliplatin inj 100mg	#
ORE02	Orectalip inj 100mg	Oxaliplatin inj 100mg	#
AO100	Oxalip inj 50mg	Oxaliplatin inj 50mg	#
ABR01	Abraxane inj 100mg	Paclitaxel inj 100mg	#
FOR03	150mg FormoxoL inj	PaclitaxeL inj 150mg	#
BP010	GenetaxyL inj 30mg	PaclitaxeL inj 30mg	#
AT100	TaxoL inj 30mg	PaclitaxeL inj 30mg	#
BP540	60mg FormoxoL inj	PaclitaxeL inj 60mg	#
IBR02	100mg Ibrance cap	Palbociclib cap 100mg	
IBR01	125mg Ibrance cap	Palbociclib cap 125mg	
VEC01	Vectibix inj 100mg	Panitumumab inj 100mg	#
BP590	Pazopanib tab200mg	PAZOPANIB TAB 200MG	
KEY01	100mg Keytruda inj	Pembrolizumab inj 100mg/4mL	
ALI01	Alimta 100mg inj	Pemetrexed inj 100mg	

PEX02	100mg Paxedra inj	Pemetrexed inj 100mg/4mL	
BP170	500mg Alimta inj	Pemetrexed inj 500mg	
PEX03	500mg Paxedra inj	Pemetrexed inj 500mg/20mL	
PEM01	Pemazyre tab 13.5mg	Pemigatinib tab 13.5mg	
PER01	Perjeta inj 420mg	Pertuzumab inj 420mg	
PHE05	Phesgo SC inj 600mg/600mg/10mL	Pertuzumab,Trastuzumab 600/600mg	
PHE06	(Free)Phesgo SC inj 1200mg/600mg/15ml	Pertuzumab,Trastuzumab1200/600mg	
POL04	Polivy inj 30mg	Polatuzumab vedotin inj 30mg	
POL05	(Free) Polivy inj 30mg	Polatuzumab vedotin inj 30mg	
POM01	2mg Pomalyst cap	Pomalidomide cap	
POM02	4mg Pomalyst cap	Pomalidomide cap 4mg	
POM03	Pomado cap 4mg	Pomalidomide cap 4mg	
ICL01	Iclusig tab 15mg	Ponatinib tab 15mg	
FOL02	Folotyn inj 20mg	Pralatrexate inj 20mg	
CYR02	100mg Cyramza inj	Ramucirumab inj 100mg	#
STI02	Stivarga tab 40mg	REGORAFENIB TAB 40MG	
KIS02	Kisqali tab 200mg	Ribociclib tab 200mg	
AR250	100mg Mabthera inj	Rituximab inj 100mg	#
RIX02	100mg Rixathon inj	Rituximab inj 100mg/10mL	#
AR300	500mg Mabthera inj	Rituximab inj 500mg	#
RIX03	500mg Rixathon inj	Rituximab inj 500mg/50mL	#
TRU05	Truxima inj 500mg/50mL	Rituximab inj 500mg/50mL	#
MAB01	1400mg(皮下)Mabthera SC inj	Rituximab SC inj 1400mg	
JAK03	15mg Jakavi tab	Ruxolitinib tab 15mg	
JAK02	5mg Jakavi tab	Ruxolitinib tab 5mg	
JAK01	Free-Jakavi tab 5mg	RUXOLITINIB TAB 5MG-FREE	
TRO09	Trodelvy inj 180mg	Sacituzumab govitecan inj 180mg	
TRO10	(Free) Trodelvy inj 180mg	Sacituzumab govitecan inj 180mg	#
RET01	40mg Retsevmo cap	Selpercatinib cap 40mg	
RET02	80mg Retsevmo cap	Selpercatinib cap 80mg	
SEL02	(專案)Selpercatinib cap 40mg	Selpercatinib(LY3527723) 40mg	
SEL03	(專案)Selpercatinib cap 80mg	Selpercatinib(LY3527723) 80mg	
SEL04	(專案) Selumetinib cap 10mg	Selumetinib cap 10mg-專案	
AS670	NexAVAR tab 200mg	Sorafenib tab 200mg	
AS530	Sunitinib cap-12.5	Sunitinib cap 12.5mg	
ALS01	Alsuni cap 12.5mg	Sunitinib cap 12.5mg	
TAL03	Talzenna cap 0.25mg	Talazoparib cap 0.25mg	
TAL04	(Free) 3mg Talquetamab inj	Talquetamab inj 3mg/1.5mL	
TAL05	(Free) 40mg Talquetamab inj	talquetamab inj 40mg/1mL	
AU040	Ufur cap	Tegafur 100mg, UraciL 224mg	
TS110	20mg TS-1 cap	Tegafur,GimeraciL,OteraciL 20mg	

GOL01	Golfer cap 20mg	Tegafur,GimeraciL,OteraciL 20mg	
TS120	25mg TS-1 cap	Tegafur,GimeraciL,OteraciL 25mg	
TAM03	(LOTUS)100mg TamOS cap	Temozolomide cap 100mg	
AT220	100mg TemodaL cap	Temozolomide cap 100mg	
TAM02	(LOTUS)20mg TamOS cap	Temozolomide cap 20mg	
AT070	20mg TemodaL cap	Temozolomide cap 20mg	
TEP01	(専案)Tepmetko tab 225mg	Tepotinib HCl hydrate 225mg	
TEP02	Tepmetko tab 225mg	Tepotinib tab 225mg	
BT130	Thalidomide-50 cap	Thalidomide cap 50mg	
AT820	Hycamtin inj 4mg	Topotecan inj 4mg	
TOR02	(専案)Toripalimab inj 240mg	Toripalimab inj 240mg/6mL	
YON01	Yondelis inj 1mg	Trabectedin inj 1mg	
MEK01	Mekinist tab 2mg	Trametinib tab 2mg	
MEK03	(Free) Mekinist f.c. tab 2mg	Trametinib tab 2mg	
KAN01	Kanjinti inj 420mg	Trastuzumab 420mg	
ENH02	(Free) Enhertu inj 100mg	Trastuzumab Deruxtecan inj 100mg	
ENH01	Enhertu inj 100mg	Trastuzumab Deruxtecan inj 100mg	
KAD02	100mg Kadcyla inj	Trastuzumab emtansine inj 100mg	
KAD06	(國衛) 160mg Kadcyla inj	Trastuzumab emtansine inj 160mg	
KAD01	160mg Kadcyla inj	Trastuzumab emtansine inj 160mg	
AT800	(IV)Herceptin inj 440mg	Trastuzumab inj 440mg	
OGI01	Ogivri inj 440mg	Trastuzumab inj 440mg	
OGI02	(Free) Ogivri inj 440mg	Trastuzumab inj 440mg	
HER03	(皮下)Herceptin SC inj 600mg	Trastuzumab SC inj 600mg	
HER04	(Free)皮下Herceptin inj 600mg	Trastuzumab SC inj 600mg-Free	
IMJ01	IMJUDO Injection 20mg/ml	Tremelimumab inj 20mg/mL,	
AT910	Tretinoin cap 10mg	TRETINOIN CAP 10MG	
LON03	15mg Lonsurf tab	Trifluridine/Tipiracil 15mg	
LON04	20mg Lonsurf tab	Trifluridine/Tipiracil 20mg	
ZEL01	Zelboraf tab 240mg	Vemurafenib tab 240mg	
VEN05	100mg Venclexta tab	Venetoclax tab 100mg	
VEN03	10mg Venclexta tab	Venetoclax tab 10mg	
VEN04	50mg Venclexta tab	Venetoclax tab 50mg	
BV150	10mg-VinBlastine	VINBLASTINE DBL INJ 10MG/10ML	
VIN01	VinCRISTine 1mg-DBL	VINCRISTINE INJ 1MG/1ML--DBL	
AV400	(針)10mg Navelbine inj	VINORELBINE INJ 10MG/1ML	
AV500	(口)20mg Vinorelbine cap	VINORELBINE SOFT CAP 20MG	
VIN03	Vinobin soft cap 20mg	Vinorelbine soft cap 20mg	
AV510	(口) 30mg Vinorelbine cap	VINORELBINE SOFT CAP 30MG	
MOM04	Momelotinib tab 200mg	Momelotinib tab 200mg	

8. Dextrose, ≥20%

VIT06	20% Vitagen inj 20mL	20% G/W 20mL	
AD270	500mL-50% G/W	50% G/W 500ml	
AD280	50% Vitagen inj 20mL	50% G/W inj 20mL	
GLU01	50% Glucose inj 20mL	Dextrose inj 50% 20mL-T.F.	

9. Sulfonylurea hypoglycemics, oral

GLI03	Gliben tab 5mg	Glibenclamide tab 5mg	
AG630	60mg Diamicron MR	GLICLAZIDE MR TAB 60MG	
AG270	Amaryl tab 2mg	GLIMEPIRIDE TAB 2MG	
AG330	Glimaryl tab 2mg	GLIMEPIRIDE TAB 2MG	
BA650	2/500 Amaryl M tab	GLIMEPIRIDE+GLUCOPHAGE 2/500MG	
AMA02	Amamet F.C. tab 2/500mg	Glimepiride+Metformin 2/500MG	
AM630	Minidiab tab 5mg	GLIPIZIDE tab 5MG	
AG320	Glucomet-5/500 tab	GLYBURIDE-5+METFORMIN-500 TAB	

10. Inotropic medications

BD010	Digoxin elix. 60ml	DIGOXIN ELIXIR 50UG X 60ML	
AD960	(針)Lanoxin inj 0.5mg	DIGOXIN INJ 0.5MG/2ML	
LAN03	(口)Lanoxin tab 0.25mg	Digoxin tab 0.25mg	
SIM01	Simdax inj 12.5mg	Levosimendan inj 12.5mg	#
AM650	Milrinone inj 10mg	MILRINONE INJ 10MG/10ML	#

11. Insulin, SC and IV

BI070	Insulatard HM 10ml	HUMAN NPH INSULIN 10ML	
AH240	Humulin N7/R3 10cc	HUMULIN N7/R3 INJ 10ML	
NOV02	Flexpen Novorapid	Insulin Aspart Flexpen 300IU/3mL	
RYZ01	Ryzodeg FlexTouch 70/30	Insulin deg.70+Asp.30 FlexTouch	
TRE01	Tresiba FlexTouch 300U/3mL	Insulin degludec inj 300U/3mL	
AI300	Levemir 300U/3ml	INSULIN DETEMIR INJ 300U/3ML	
TOU01	Toujeo inj 450U/1.5mL	Insulin glargine inj 450U/1.5mL	
AH440	25-Humalog Kwikpen	INSULIN LISPRO25+PROTA75 KWIKPEN	
AH450	50-Kwikpen Humalog	INSULIN LISPRO50+PROTA50 KWIKPEN	
BI050	Actrapid HM 10ml	INSULIN MONOCOMPONENT,HUMAN	#
SOL04	Soliqua inj 300U/150mcg/3mL	Soliqua inj 300U/150mcg/3mL	

12. liposomal forms of drugs(e.g., amphotericin B desoxycholate)

AA980	Ambisome inj 50mg	Amphotericin B Liposome inj 50mg	
AMB10	Ampholipad inj 50mg	Amphotericin B Liposome inj 50mg	

13. Moderate sedation agents

CLO08	Clodrin oral sol 10% 30mL/bot	ChloraL hydrate 10% 30mL/bot	
BD260	Precedex inj 200mcg	DEXMEDETOMIDINE INJ 200MCG	#
AD320	Diazepam inj 10mg	DIAZEPAM INJ 10MG	
ANX01	INJ ANxicam 2mg	LORAZEPAM INJ 2MG	
AM620	Dormicum 5mg/5ml	MIDAZOLAM INJ 5MG	#
BYF01	Byfavo inj 20mg	Remimazolam inj 20mg	

14. Narcotic and opiates

ALF05	AlfentaniL inj 0.5mg/mL,2mL	AlfentaniL HCL	
DES03	2mg/0.5 Desud Plus sublinguaL	Buprenorphine 2mg,Naloxone 0.5mg	
BS260	8mg/2 Suboxone sublingual tab	Buprenorphine 8mg, Naloxone 2mg	
TRA06	Transtec 35µg/h patch	Buprenorphine patch 35µg/hr	
AB680	Buprenorphine tab 0.2mg	BUPRENORPHINE SUBGLIN TAB 0.2MG	
EPI07	(Free) Epidyolex soln 100mg/mL	Cannabidiol 100mg/mL,100mL	
FC030	Codeine tab 30mg	CODEINE TAB 30MG	
FP020	PCA Fentanyl 4mcg/mL	Fentanyl 20mL in NS to 250mL	
FP030	PCA Fentanyl 8mcg/mL	Fentanyl 40mL in NS to 250mL	
PAI01	200mcg PainkyL Fentanyl	Fentanyl buccal films 200mcg	
PAI02	600mcg PainkyL Fentanyl	Fentanyl buccal films 600mcg	
FEN03	Fentora buccal tab 100mcg	Fentanyl buccal tab 100mcg	
FF050	100mcg/2mL Fentanyl inj	Fentanyl inj 0.05mg/mL 2mL-PPCD	#
FEN02	500mcg/10mL Fentanyl inj-PPCD	Fentanyl inj 500mcg/10mL-PPCD	#
FF040	12µg Durogesic patch	Fentanyl patch 12µg/hr	
FF020	25µg Fentanyl patch-PPCD	Fentanyl patch 25µg/hr	
FF030	50µg Fentanyl patch-PPCD	Fentanyl patch 50µg/hr	
FD020	Pethidine inj 50mg	MEPERIDINE INJ 50MG	
FM090	1mL=10mg Methadone oral soln	Methadone HCL soln 10mg/mL	
FP010	PCA Morphine 0.4mg/mL	Morphine 100mg in NS to 250mL	
FM040	30mg Morphine tab	MORPHINE CONT. TAB 30MG	
FM010	Morphine inj 10mg	MORPHINE HCL INJ 10MG	
FM060	20mg Morphine inj	MORPHINE HCl INJ 20MG	
FM100	XL Morphine-60 cap	MORPHINE SULFATE CAP 60MG	
MOR01	Morphine sulfate tab 15mg	Morphine sulfate tab 15mg	
MUT01	Mutonpain inj 10mg/mL	Nalbuphine inj 10mg/mL	
NAL01	Naldebbain ER inj 150mg/2ml	Nalbuphine sebacate inj 150mg	
OXY02	10mg OxyContin CR tab	Oxycodone CR tab 10mg	
OXY03	20mg OxyContin CR tab	Oxycodone CR tab 20mg	
OXY01	OxyNorm IR cap 5mg	Oxycodone IR cap 5mg	
FP040	PCA Fen/Rop 1.5mcg/1.6mg/mL	PCA Fen/Rop 15mL/80mL to 500mL	
AT740	TraMAdol inj 100mg	TraMAdol inj 100mg	

15. Neuromuscular blocking agents

AT670	Tracrium inj 25mg	Atracurium inj 25mg	#
BA570	Genso inj 25mg	ATRACURIUM INJ 25MG/AMP	#
LIO01	0.05mg Lioresal inj	Baclofen inj 0.05mg	
GAB02	(専案) 20,000mcg Gablofen inj	Baclofen inj 1,000mcg/mL, 20mL	
CIS02	(専案) Cisatracurium-Hamel inj-10	Cisatracurium inj 10mg/5mL	
BC330	Nimbex inj 10mg	CISATRACURIUM INJ 10MG/5ML	
AR320	Rocuronium inj-50	ROCURONIUM INJ 50MG/5ML	
AS750	Succinylcholine(Relaxin)	Succinylcholine inj 500mg	

16. Parenteral nutrition solutions

NUT01	(625)NuTRIflex Lipid SpeciaL inj	NuTRIflex Lipid SpeciaLinj 625mL	
NUT02	(1500) Nutriflex speciaL inj	Nutriflex speciaL 105/360-1500mL	
AN710	(1000)Nutriflex speciaL inj	Nutriflex speciaL 70/240-1000mL	
AO320	N4-550E OliClinomeL 1.5L	OliClinomeL N4-550E inj 1.5L	
OLI10	N7-1000E OliclinomeL 1.5L	OliclinomeL N7-1000E inj 1.5L	
BS410	(TPN) Smofkabiven 1477mL	Smofkabiven emulsion TPN 1477mL	
SMO03	(TPN) 493mL Smofkabiven	Smofkabiven emulsion TPN 493mL	
BS420	(PERI.) Smofkabiven 1448mL	Smofkabiven peripheraL 1448mL	
AT161	TCVH_1 1CC	TCVH_1 1CC	
AT171	TCVH_2 1CC	TCVH_2 1CC	
AT181	TCVH_3 1CC	TCVH_3 1CC	
AT201	TCVH_H 1CC	TCVH_H 1CC	
AT191	TCVH_R 1CC	TCVH_R 1CC	

17. Radiocontrast agents, IV

BAR02	Baritop LV 99.5W/W% 300g	Barium sulfate LV99.5W/W%300g	
AG500	Gadovist inj 15mL	GADOBUTROL INJ 15ML	
BI020	Xenetix inj 350mg	Iobitridol inj 350mg I/mL 100mL	
AL270	Lipiodol inj 10ml	Iodine ethyl ester	
AV390	Visipaque 100ml	Iodixanol inj 320mg I/mL 100mL	
AO150	Omnipaque-350 100mL	IohexoL 350mg I/mL inj	
AI530	Iopamiro-370 inj	IOPAMIDOL INJ 755.2MG/MLX100ML	
AU080	Ultravist-370 100mL	Iopromide 370mg I/mL inj 100mL	
BD130	Dotarem inj 20ml	MEGLUMINE GADOTETRATE INJ 20ML	
TEL01	Telebrix-30 inj 100mL	MEGLUMINE(IOTHALAMATE) INJ 100ML	
SON02	Sonazoid inj 16ul/2ml	Perfluorobutane microbubbles 16ul/2ml	

18. Electrolytes

POT01	1.49% Pot. Chloride inj 100mL	1.49% Pot. Chloride inj 100mL	
-------	-------------------------------	-------------------------------	--

AM110	10% MgSO4 inj 20mL	10% MGSO4 INJ 20CC	
AP820	15% KCL inj 5mL	15% KCL inj 5ML	
AS370	3% NaCl 500mL	3% NaCl 500CC	
MAG03	10% MgSO4 inj 200mL	Magnesium sulfate inj 10% 200mL	
MP031	Pot. Phosphate inj	Potassium phosphate inj 20mL	
POT05	Pot. phosphate inj 20mL (專案)	Potassium phosphate inj 20mL	
SOD01	Sodium acetate inj 20mL	Sodium acetate inj 20mL	
GLY05	Glycophos 20mL	Sodium glycerophosphate hydrated	

19. Uterine stimulant

DUR01	Duratocin inj 100mcg	CARBETOCIN INJ 100MCG	
OXO01	Oxocin inj 10-IU	Oxytocin inj 10-IU	

20.Others

AE730	0.3mg EpiPen inj	EPINEPHRINE AUTO-INJECTOR 0.3MG	
EPI08	(專案)Epipen auto-injector 0.3mL	Epinephrine auto-injector 0.3mg	
AM970	Mifepristone tab	MIFEPRISTONE TAB 200MG	
DP180	Pitressin Aq 20u	PITRESSIN AQUA 20U	

* 依據 ISMP's List of High-Alert Medications in Acute Care Settings (www.ismp.org)

為本院建議需使用 infusion pump 給藥的藥物